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Hoop-wrapped composite cylinders with steel liner for the on-board storage of
compressed natural gas as a fuel for automotive vehicles
Y4/ )ff A 5 Hoop-wrapped composite cylinders type: CNG2-G-356-80-20B

1 A3 Filling medium: CNG

3 VFTAT 4 5 Manufacturing licence number: TS2210K24-2018

3% B Manufacturing company: Anhui Clean Power Energy Co.. Ltd.

2L =4 Batch No.: DRD170 )34 ] #7 Manufacturing Date: 2017.12

e B kR AEACE Standard: _GB24160-2009

A5 U 5 A 001 BE 126 B, SRR OREOR__122 N

7% Remark: A4 #6414 UM R AL T IR E This batch hoop-wrapped composite cylinders don’t
contain following number: 001 C%PERERED . 002 CRIRRRI ), 112 (R HEREE) . 048 CE D AEHRED .
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1 EEEHASHE Main technical data
ANFRTAEIE S (MPa) i KEREIES (MPa) 0
Nominal WP Hydrostatic TP
AFRAKRERR (L) %0 AR RS (MPa) o
Nominal Volume Leakage TP
WALAFKE R (mm) o
Liner OD J
2 F{A#+%} Main Material
2451 Type £k, WS Name R, #k& Type
P E Liner Material 30CrMo TLAE I ®356%5. 5
#1464k} Fiber Material I B AT 4 E6DR17-1200-380
W fE#1 4L Resin Material ISR NPEL128
3 PafiAAEE 22 %) Liner Material Chemical Composition
7% Element C Si Mn Ct Mo S P S+P Ni Cu
A¥ekidi% | 026~ | 0.17~ | 040~ | 0.80~ | 0.15~ < <
<0.030 | <030 | <0.20
AQL 034 | 037 0.70 1.10 | 025 | 0.020 | 0.020
SR %
3 0.31 | 0.28 0.60 1.00 | 0.18 | 0.005 | 0.009 0.014 0.04 0.14
Actual Content J

4 $1%:MfE Mechanical Property
4.1 PREFAE Liner Material
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Actual Results
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4.2 LFHE/W i 5 444 %) Fiber/Resin Composite

¥ H Inspection Item | Hf7 3R AE Tensile Strength o/MPa A B 4190 % Shear Strength Ts/MPa

HAEARIE AQL =900 =13.8
Iz 45 5L Actual Results 1155.6 1354.3 1145.8 52.8 51.9 40.0

5 PUIRG K A Liner Metallographical Inspection

BN JIR T 295 ¥ Decarburized Layer, mm
Microscopic Structure YEE Outside PN BE Inside
1] 4k 2% FG {4 Tempered Sorbite 0.26 0.14

74 V\]Hﬂ_ Liner

45 Serial No.: 002 #EH IR 77 Bursting Pressure: 31.83MPa
FEAE 1 Shape of crevasse: $VEARTE, ToiEH .

7.2 b Cylinder
4i'5 Serial No.: 112 184 K /) Bursting Pressure: 55.99MPa
#0411 Shape of crevasse: ¥I1EAFT,

8 H iR NS REE Ambient Temperature Pressure Cycling Test

4 {4 5 Hoop-wrapped composite cylinder No.: 048
i3 JE J7 _EBR Maximum Cycling Pressure: 26.00MPa
iEAI S F BR Minimum Cyeling Pressure: 2.00MPa

PRI &5 B Testing Results:
S o A 5 30362 K, AT R a R .

Ambient Temperature inflating cycling to 30362 times, cylinder has no leakage and no burst..

AL KA FNR I T & GB24160-2009 ARtk B R, G .
After inspection and tests, Products of this batch are according to the requirements of GB24160-2009 and

acceptable.
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